
'0���Y����,VVXH���.1����28/06/24

Unlock your vehicles potential

4x4 Accessories

H S P  T A I L  L O C K
F i t t i n g  i n s t r u c t i o n s

ZZZ�+VSXWHOLGV�FRP
������������
3DUW�1R��'0��-EU 
)LWWLQJ�7LPH����PLQV

, 68=8 �' �PD[ � � � � � ��	
0$='$ �%7�� � � � � � ��

Page 1 of 14



G e n e r a l  N o t e s

S a f e t y  N o t e s

F i t t i n g  t i m e

P a r t s  s u p p l i e d

��3FBE�UISPVHI�Uhe fitUJOH�JOTUSVDUJPOT�QSJPS�UP�JOTUBMMBUJPO�
PG�BDDFTTPSZ�
� &OTVSF�BMM�SFDZDMBCMF�DPNQPOFOUT�BOE�QBDLBHJOH
BSF�EJTDBSEFE�BOE�SFDZDMFE�GPMMPXJOH�MPDBM�SFDZDMJOH�
SFHVMBUJPOT�
� 4BGFMZ�TUPSF�BOE�QSPUFDU�BOZ�SFNPWFE�WFIJDMF
DPNQPOFOUT�

� $IFDL�UIBU�BMM�XPSL�QSBDUJDFT�DPNQMZ�XJUI�TBGFUZ
TUBOEBSET��
� 1MFBTF�XFBS�BQQSPQSJBUF�DMPUIJOH�BOE�VTF�TBGFUZ�
FRVJQNFOU��

��NJOT

- Read through the fitting instructions before installation of accessory.
- Ensure all recyclable components and packaging are discarded and recycled following local recycling 

regulations.
- Safely store and protect any removed vehicle components.

- Check that all work practices comply with safety standards.
- Please wear appropriate clothing and use safety equipment.

45 minutes

General Notes

Safety Notes

Fitting Time

Page 02 of

Parts Supplied

Tools and Materials Required

Phillips Head Screw Driver Spanner Set Ratchet & Socket Set

DCB

Side Rails with Clamps (LHS & RHS)  x2

A

J

M10 Spring Washer x2

I

M10 Bolt x2

G

M8 Allen Head Screw x4

H

M6 x 40 
Phillips Head Screw x1

F

Drain Plugs x2

E

PO

3M Primer Stick x1

M

3mm Spacer 
(Sportsbar only) x4

N

Lubricant Spray x1

L

M10 Flat Washer x2

K

M10 Bolt x2

Roll-R-Cover x1 Remote FOB x2Wiring Harness x1

Fitting Instructions x1

Allen KeysDrill or Drill Bit

Drain Hose x4

Silicone Sealant

Fitting Instruction x1

D

M10 Spring Washer x2

EB

M10 Flat Washer x2

A

M10 Bolt x2

C

M8 Flat Washer x4

FI Doc No: FI -    Issue: 1   -  17/11/16A4RS 07

Part Description Part Number Quality/
Length

CHECK LIST

TAIL LOCK ASSEMBLY

1

5

1
1

1

1

2

Main Bracket '0���$
52'

FASTENERS

'0���%
Actuator

OTHER

Actuator Screws

ACT-01

36

Wiring

Cable Ties

�>Ͳ>KKDͲ>KE'

Fitting Instruction

ϮϬŵŵ�Dϲ��Žůƚ ϭϲ ϭ

WĂƚĐŚ�tŝƌŝŶŐ �DͲW�d�,-EU 1

ϭϮŵŵ�Dϲ��Žůƚ ϭ ϭ

Page 2 of 14



� S D O � ®

� S D O � ¯

)LW�WKH�SLQ�WR�WKH�SODVWLF�VWULNHU��$&7����&��� $�IODWKHDG�VFUHZ�GULYHU�PD\�EH�XVHG�WR�OHDYHU�
WKH�VWULNHU�WR�DOORZ�IRU�WKH�SLQ�WR�VOLGH�LQ��

)LW�URG�LQWR�DFWXDWRU�DV�VKRZQ��3XVK�3ODVWLF�VWULNHU�RQ�WR�WKH�DFWXDWRU�WLOO�LW�FOLFNV�LQWR�SRVLWLRQ�

��� $&7����&

"$5����

Page 3 of 14



� S D O � °

$VVHPEOHG�DFWXDWRU�

/LQH�XS�WKH�DVVHPEOHG�DFWXDWRU�PRXQWLQJ�KROHV�ZLWK�WKH�PDLQ�EUDFNHW�PRXQWLQJ�KROHV�DV�VKRZQ��

� S D O � ±

Page 4 of 14



� S D O � ³

)DVWHQ�XVLQJ�WKH�DFWXDWRU�VFUHZV��

$VVHPEOHG�ORFNLQJ�V\VWHP�

� S D O � ²

Page 5 of 14



� S D O � ´

� S D O � µ

3FNPWF�UBJM�HBUF�DPWFS�

B C

ϭ͘ �ŝƐĐŽŶŶĞĐƚ�ƚŚĞ�ŝŶĚŝĐĂƚĞĚ�ƌŽĚƐ͘
Ϯ͘ hŶĨĂƐƚĞŶ�ƚŚĞ�ŝŶĚŝĐĂƚĞĚ�ďŽůƚƐ

ĂŶĚ�ĚŝƐĐĂƌĚ͘

Page 6 of 14



� S D O � ¶

� S D O � ® ­

'LVFRQQHFW�WKH�LQGLFDWHG�URG�IURP�ORFN�EDUUHO�DQG�GLVFDUG��

&RQQHFW�ORQJ�ORRP�WR�WKH�DFWXDWRU��

Page 7 of 14



,QVHUW�DQG�DOLJQ�EUDFNHW�PRXQWLQJ�KROHV�ZLWK�WKH�IDFWRU\�PRXQWLQJ�SRLQWV�

�� 8VH�WKH�LQFOXGHG���PP�0��%ROW�WR�IDVWHQ
�� 8VH�WKH�LQFOXGHG���PP�0��%ROW�WR�IDVWHQ�

Ϯϭ

� S D O � ® ®

� S D O � ® ¯

Page 8 of 14



�ŽŶŶĞĐƚ�ƚŚĞ�ĂĐƚƵĂƚŽƌ�ƌŽĚ�ƚŽ�ƚŚĞ�ŝŶĚŝĐĂƚĞĚ�ƐĞĐƚŝŽŶ͘

5HFRQQHFW�WKH�LQGLFDWHG�URGV��

B C

� S D O � ® ±

� S D O � ® °

Page 9 of 14



&KHFN�WR�VHH�EROWV�DUH�IDVWHQHG�DQG�URGV�DUH�FRQQHFWHG��

5XQ�ZLULQJ�IURP�WDLOJDWH�XQGHU�WKH�FDU

� S D O � ® ³

� S D O � ® ²

Page 10 of 14



REMOVE SCUFF 
PLATE

1

Step 18

Step 17

Page 11 of 14

Run wiring from tailgate to front drivers side kick panel. Find the large grommet on the firewall,
make a small incision & run the loom through it to enter the cab and towards the kick panel
(Allowing adequate length to reach the patch harness) . Seal accordingly.
Now cable tie wiring every 500mm over chassis rail.

NOTE: KEEP WIRING AWAY FROM EXSHUST



REMOVE
KICK PANEL

REMOVE
HEX NUT

1

2

Disconnect the indicated plug.

Step 20

Step 19

Page 12 of 14

NOTE: image used is for illustration purpose only. Locate the white plug that matches the DM-patch 
provided with the kit.



B

Connect DM�PATCH to the vehicle harness.

Plug CL�LOOM�LONG to DM�PATCH wiring.

Cable tie overhang of wires and assemble all panels
removed earlier.

Step 22

Step 21

Page 13 of 14

NOTE: image used is for illustration purpose only. 



F i t t i n g  c o m p l e t e d

1MBDF�BOE�GBTUFO�UBJM�HBUF�DPWFS��

� S D O � ¯ °

Page 14 of 14


	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page



